AUT SAFETY AND OPERATING MANUAL

9 Litre Oil & Fluid Extractor Pump
JACK MFESL

Index |Description Unit
26 Locking Bushing 1
27 Nut M5 1
28 Screw M5 X 16 mm 1
29 Holder 1
30 Alum. Tube 1
31 Oil seal 1
32 Holder 1
33 Handle 1
34 Cap 1
35 Main Suction Tube (10 X8 ) 1

W/ Adapter
36 Extracting Tube (6 X 4) W/ 1
Adapter
36-1 Extracting Tube (4 X 2) W/ 1
Adapter
37 Screw M5 X 20 mm 6
38 Screw M6 X 20 mm 4
39 Screw M8 X 16 mm 2
40 Flat Washer M8 2
41 Nut M5 6
42 Check Valve 1
43 Spring 1
44 Cover 1

ORIGINAL INSTRUCTIONS

AUTO mV[E:]l
JACK




WARNING: Please read all instructions and warnings

carefully before to use

Do not use the unit with gasoline.

For security reasons, do not use the unit to extract or store dangerous
chemicals, poison, acid, alkaloid, or solvents.

Do not use the unit to extract, siphon or store petroleum or other highly
inflammable liquids.

Do not throw, drop or mishandle the unit.

Do not disassemble, tamper with or modify the unit for any other purpose
than what it was originally intended for.

Do not store either the unit or suction tubes near or in areas of high
temperatures, direct sunlight, rain or snow.

The unit must be instantly, drained, washed and cleaned after each use.

Do not use this unit with fluids at temperatures above 175° Fahrenheit
(80°Celsius).

Application:

e Engine Oll e Brake Fluid e Power Steering oil
e Gear QOil e Coolants e Transmission oil
Features:

® Alarge 9.0 Litre capacity.

® Manual fluid extractor can be used to extract many kinds of
non-explosive liquids.

® Fitted with Automatic shut off for extra safety.

® One man, fast, clean and easy operating.

® None electric spark, safety for workshop.

PART LIST

Index | Description Unit
1 Cover Housing 1
2 Fluid Inlet Coupler 1
3 ORing 25.2X 2.7 mm 1
4 ORing 20X 3 mm 1
5 Valve Push Button 1
6 Spring 1
7 Locking Bushing 1
8 Shaft 1
9 ORIng 155 X 5 mm 1
10 Reservoir Tank 1
11 Base 1
12 O Ring 3 X2 mm 1
14 Float Fixed Bracket 1
15 Screw M3.5 X 15 mm 2
16 Float Adapter 1
17 Float 1
18 O Ring 47 X 3 mm 1
19 Shaft 1
20 Piston 1
21 ORing 44 X5 mm 1
22 ORing 47 X3 mm 1
23 Alum. Tube Base 1
24 Check Valve 1
25 Spring 1




’ — | | ° ueydepy

aqn] Bunoenxg yum agn] Bunoenx]
B} 0] 108UUOD ||IM 8gN] UONONS UIB\ 8y L

"1e)depy aqn |

uoioNg ulely yum Jajdnog jeul pinj4

ay] OJul 8qn| UONONS Ul 8Y) 198UU0D

‘ued |10 JO Woy0q 8y} saydead }l |iun ajoy
yonsdip 8y} ojul egny bunoelix3 ay) Yasu| g

"8)e1s INOA Jo sauljapIinb pue sme| 8y} 0} 8oUepIodde Ul pINy o
10 8y} Jo asodsIp pue Ja|dno? si8|u| pin|4 8y} uadQ "ajoy Monsdip ay} wod} "auIbua 8y} wodj yousdip |10 8y} sAowWSY |
way} seAowad agn] Bunoesix3 ay) pue agn] uoioNg ulel ayj }osuuoosiq '

'Sdeig buneiadQ

"XIW 0} [I0 3y} uiyim

uoljeulweluod 1o abpn|s Aue mojje pue

IO 8y} wJem 0} sajnuiw G Inoge Joyj auibua
3y} UNJ Usy) pue ‘[dA9] SI 9|0IYaA ay} ains
a)ew 0} paau noA is.i} ‘|10 auibus joeljxa 0}
Hun JojoeaX3 pinj4 |enuelp ayy bBuisn usypp

‘uonisod payoo|
wol} duwngd pueH aseg|al 0} uonisod wopoq ay} 01 duwnd pueH Jo ajpueH
ay} ssaud uayj pue ‘BuisSnoH JeA0)) a8y} JO BpIS 8y} UO uoyng asea|ay ay}

ysnd "00] |im dwind pueH 8y} Jo ajpueH a8y} ‘Ajjeonewoine 4o inys [|Im Jun
JojoeJix3 ay) ‘uonisod [N, Sayoeal yue) J010BIIXS Y} dpISUl PINj} 8y} USYAA ‘b

‘uoneltado uels ||IM Jlun Jojoedx3 ay | ‘Ajpeieadal uonisod -S8JON

wonoq ay) 0} U ssaid pue uonisod doj ay) 0] dwng pueH Jo s|pueH ay; YT '€ SNOILONYLSNI ONILYNILO



N
n

|[enue Jesn

WO 011 X (QO) wwy :agn] uonong Bupoesixy

WO 011 X (QO) wwg :aqn] uonong Bunoesxy

ND 0L X (QO) wwo| :8gn| uonons ulejy
:sapn|ou|

aqny

dwnd pueH

uojng asea|ay Y 19p|OoH aqnL

13|dnoJ ja|u| pinj4




